Cooling System

Hunter Motorcycle
No Part Code Description Retail Price
1 2.27.0117.11030 Radiator Rp2,260,224 BUY NOW INQUIRY NOW
2 2.23.0117.12010 Thermo Fan Switch Rp532,224 BUY NOW INQUIRY NOW
3 2.24.0117.20030 Fan Rp1,595,808 BUY NOW INQUIRY NOW
4 2.99.22.050120R Bolt M5*12 Rp8,640 BUY NOW INQUIRY NOW
5 2.99.54.0500000 Washer 5 Rp8,640 BUY NOW INQUIRY NOW
6 2.22.0107.00100 Radiator Inlet Hose (top) Rp120,096 BUY NOW INQUIRY NOW
7 2.24.0117.00700 Rubber Damper Rp60,480 BUY NOW INQUIRY NOW
8 2.24.0117.00600 Damper Sleeve Rp60,480 BUY NOW INQUIRY NOW
9 2.27.0117.00200 Radiator Out Hose (bottom) Rp120,096 BUY NOW INQUIRY NOW
10 2.27.0117.00500 Kettle Inlet Pipe Rp120,096 BUY NOW INQUIRY NOW
11 2.20.0108.0040S Bolt M6x20 Rp18,144 BUY NOW INQUIRY NOW
12 2.23.0117.00300 Hose Clamp Rp27,648 BUY NOW INQUIRY NOW
13 2.23.0117.41000 Radiator Cap Rp122,688 BUY NOW INQUIRY NOW
14 2.23.0117.40100 Radiator Cap Hull Rp207,360 BUY NOW INQUIRY NOW
15 2.23.0117.01000 Hose Clamp Rp26,784 BUY NOW INQUIRY NOW

Cylinder Head Assembly

Hunter Motorcycle
No Part Code Description Retail Price
1 2.22.0101.11008 Cylinder Head Assy Rp815,616 BUY NOW INQUIRY NOW
2 2.22.0101.02508 Water Pipe Manifold Rp1,710,720 BUY NOW INQUIRY NOW
3 2.23.0117.32200 Thermosat Washer Rp20,736 BUY NOW INQUIRY NOW
4 2.23.0117.32100 Rubber Seat Thermosat Rp26,784 BUY NOW INQUIRY NOW
5 2.24.0118.00200 Water Temperature Sensor Rp372,384 BUY NOW INQUIRY NOW
6 2.99.06.060160S Bolt M6*16 Rp34,560 BUY NOW INQUIRY NOW
7 2.20.0101.0170R Bolt M6*145 Rp20,736 BUY NOW INQUIRY NOW
8 2.20.0101.01900 Sleeve 10*28 Rp27,648 BUY NOW INQUIRY NOW
9 2.99.42.060000R Nut M6-ZnD Rp6,912 BUY NOW INQUIRY NOW
10 2.30.0101.0220R Stud M6*35 Rp152,064 BUY NOW INQUIRY NOW
11 2.27.0101.02308 Cylinder Head Side Cover Rp248,832 BUY NOW INQUIRY NOW
12 2.33.0101.10700 Bolt Stops 18*1.5 Rp135,648 BUY NOW INQUIRY NOW
13 2.23.0101.0180S Bolt M6*83 Rp69,120 BUY NOW INQUIRY NOW
14 1.99.56.0600000 Spring Washer M6 Rp124,416 BUY NOW INQUIRY NOW
15 2.20.0103.1090R Rubber Pipe Sleeve Rp96,768 BUY NOW INQUIRY NOW
16 2.20.0101.50020 Spark Plug (NGK) CR6HSA Rp31,104 BUY NOW INQUIRY NOW
17 2.19.0101.00108 Cylinder Head Cover Rp2,762,208 BUY NOW INQUIRY NOW
18 2.23.0116.0110R Bolt M6*29 Rp131,328 BUY NOW INQUIRY NOW
19 2.20.0101.00300 Rocker Box Gasket Rp133,056 BUY NOW INQUIRY NOW
20 2.20.0101.0040N Head Cover Screw Rp33,696 BUY NOW INQUIRY NOW
21 2.20.0101.0050R Cylinder Head Nuts Rp13,824 BUY NOW INQUIRY NOW
22 2.20.0101.0060R Washer M8 Rp13,824 BUY NOW INQUIRY NOW
23 2.22.0101.00700 Inlet Valve Rp13,824 BUY NOW INQUIRY NOW
24 2.22.0101.00800 Outlet Valve Rp34,560 BUY NOW INQUIRY NOW
25 2.20.0101.00900 Valve Spring Retainer Rp96,768 BUY NOW INQUIRY NOW
26 2.20.0101.01100  Valve Seat Rp13,824 BUY NOW INQUIRY NOW
27 2.20.0101.01200 Inner Vavle Spring Rp20,736 BUY NOW INQUIRY NOW
28 2.20.0101.01300 Spring, vavle outer Rp13,824 BUY NOW INQUIRY NOW
29 2.20.0101.01400 Valve Clamp Rp36,288 BUY NOW INQUIRY NOW
30 2.20.0101.02000 Vavlve Guide Rp8,640 BUY NOW INQUIRY NOW
31 2.20.0101.0150R Stud M8*45 Rp13,824 BUY NOW INQUIRY NOW
32 2.27.0101.02708 Cylinder Head Side Cover Rp6,912 BUY NOW INQUIRY NOW
33 2.99.26.060120R Bolt M6*12 Rp6,912 BUY NOW INQUIRY NOW
34 2.19.0101.04200 Rocker Box Plate Rp6,912 BUY NOW INQUIRY NOW
35 2.19.0101.04110 Rocker Box Plate Gasket Rp93,312 BUY NOW INQUIRY NOW
36 2.99.43.060000R Nut M6-ZnD Rp41,472 BUY NOW INQUIRY NOW
37 2.23.0101.10100 O Ring 15.2×2.5 Rp10,368 BUY NOW INQUIRY NOW

Cylinder Assembly

Hunter Motorcycle
No Part Code Description Retail Price
1 2.22.0102.10007 Cylinder Assy (Blk) Rp3,867,264 BUY NOW INQUIRY NOW
2 2.23.0102.00410 Coolant Hose Rp172,800 BUY NOW INQUIRY NOW
3 2.23.0101.0250S Hose Connector Rp44,064 BUY NOW INQUIRY NOW
4 2.23.0101.0240S Hose Cnctr Retaining Plate Rp6,912 BUY NOW INQUIRY NOW
5 2.99.26.060120S Bolt M6X12 Rp20,736 BUY NOW INQUIRY NOW
6 2.23.0101.02600 O-Ring 17*2 Rp6,912 BUY NOW INQUIRY NOW
7 2.20.0101.10300 O-Ring 10*1.6 Rp6,912 BUY NOW INQUIRY NOW
8 N/A BUY NOW INQUIRY NOW
9 2.20.0102.00100 Dowel Pin 8*14 Rp6,912 BUY NOW INQUIRY NOW
10 2.22.0102.00210 Cyclinder Gasket Rp53,568 BUY NOW INQUIRY NOW
11 2.22.0102.00300 Cylinder Head Gasket Rp266,112 BUY NOW INQUIRY NOW
12 2.23.0102.00600 Dowel Pin 10*10 Rp6,912 BUY NOW INQUIRY NOW
13 2.20.0101.01600 Dowel Pin 10*16 Rp11,232 BUY NOW INQUIRY NOW

Crank Case Assembly

Hunter Motorcycle
No Part Code Description Retail Price
1 2.22.0103.19028 Left Crankcase Housing Rp1,988,928 BUY NOW INQUIRY NOW
2 N/A BUY NOW INQUIRY NOW
3 2.99.04.0500800 Screw M5X8 Rp6,912 BUY NOW INQUIRY NOW
4 2.20.0103.17220 Transmission Indicator O ring Rp13,824 BUY NOW INQUIRY NOW
5 2.20.0103.17040 Transmission Indicator (570) Rp186,624 BUY NOW INQUIRY NOW
6 2.99.04.0401800 Screw M4X18 Rp6,912 BUY NOW INQUIRY NOW
7 2.20.0103.02200 Pin shift Rp8,640 BUY NOW INQUIRY NOW
8 2.20.0102.00100 Dowel Pin 8*14 Rp6,912 BUY NOW INQUIRY NOW
9 N/A BUY NOW INQUIRY NOW
10 2.20.0103.11200 Wire clip Rp34,560 BUY NOW INQUIRY NOW
11 2.22.0103.02500 O-ring Rp20,736 BUY NOW INQUIRY NOW
12 2.99.05.060160R Screw M6*16 Rp6,912 BUY NOW INQUIRY NOW
13 2.20.0103.12000 Retaining Plate Rp146,880 BUY NOW INQUIRY NOW
14 2.99.70.0630500 Bearing 6305-Z/P6 Rp239,328 BUY NOW INQUIRY NOW
15 2.20.0103.13000 Oil seal (35*52*7) Rp133,056 BUY NOW INQUIRY NOW
16 2.99.70.0620200 Bearing 6202-Z/P6 Rp99,360 BUY NOW INQUIRY NOW
17 2.20.0103.14000 Bearing 22*47*14 Rp133,056 BUY NOW INQUIRY NOW
18 2.20.0103.15000 Oil seal (22*34*7) Rp93,312 BUY NOW INQUIRY NOW
19 2.20.0103.16000 Oil seal(11.6*24*10) Rp29,376 BUY NOW INQUIRY NOW
20 2.22.0103.2102S Right Crankcase Rp2,762,208 BUY NOW INQUIRY NOW
21 2.99.70.0630400 Roller Bearing 6304/P6 Rp127,008 BUY NOW INQUIRY NOW
22 2.20.0103.22000 Needle Bearing NK152312 Rp93,312 BUY NOW INQUIRY NOW
23 2.20.0103.00110 Crankcase Cover Gasket Rp26,784 BUY NOW INQUIRY NOW
24 2.20.0112.0010S Bolt M6*40 Rp13,824 BUY NOW INQUIRY NOW
25 2.20.0103.0210R Bolt M8*1*30 Rp13,824 BUY NOW INQUIRY NOW
26 2.20.0103.00500 Sleeve 12*20 Rp13,824 BUY NOW INQUIRY NOW
27 2.20.0103.00600 Gasket, Crankcase Side Rp34,560 BUY NOW INQUIRY NOW
28 2.22.0103.00730 Gasket Crankcase Center Rp96,768 BUY NOW INQUIRY NOW
29 2.20.0108.0060S Bolt M6*65 Rp16,416 BUY NOW INQUIRY NOW
30 2.90.0100.08300 Valve Cover Rp21,600 BUY NOW INQUIRY NOW
31 2.90.0101.01800 O-ring Rp13,824 BUY NOW INQUIRY NOW
32 2.20.0103.01500 Cylinder Head Stud Rp36,288 BUY NOW INQUIRY NOW
33 2.20.0103.0160R Bolt M8*1*35 Rp8,640 BUY NOW INQUIRY NOW
34 2.22.0103.02400 Bolt M7 x 19 Rp13,824 BUY NOW INQUIRY NOW
35 2.99.05.060320R Screw M6*32-ZnD Rp6,912 BUY NOW INQUIRY NOW
36 2.20.0103.10100 Big head Rp6,912 BUY NOW INQUIRY NOW
37 2.20.0103.10200 Small Head φ6 Rp6,912 BUY NOW INQUIRY NOW
38 2.52.0103.09200 Screen, Oil Filter Rp66,528 BUY NOW INQUIRY NOW
39 2.19.0112.00400 Spring, Oil Filter Rp40,608 BUY NOW INQUIRY NOW
40 2.99.70.0630110 Bearing 6301/P5 Rp138,240 BUY NOW INQUIRY NOW
41 2.20.0103.11100 O-ring (6*3) Rp27,648 BUY NOW INQUIRY NOW
42 2.22.0103.0240R Oil Pump Cover Rp21,600 BUY NOW INQUIRY NOW
43 2.22.0106.02600 Oil Pump Seal Rp56,160 BUY NOW INQUIRY NOW
44 2.20.0113.0010S Bolt M6*46 Rp40,608 BUY NOW INQUIRY NOW
45 2.20.0114.61100 Drum Gearshift Rp69,120 BUY NOW INQUIRY NOW
46 1.99.24.0603500 Screw M6*35  Rp25,056 BUY NOW INQUIRY NOW

Crank Shaft & Piston Assembly

Hunter Motorcycle
No Part Code Description Retail Price
1 2.22.0104.10020 Crankshaft Assy Rp5,413,824 BUY NOW INQUIRY NOW
2 2.22.0104.20100 Piston Rp525,312 BUY NOW INQUIRY NOW
3 2.22.0104.20200 Gudgeon Pin Rp34,560 BUY NOW INQUIRY NOW
4 2.22.0104.20300 1st Compression Ring Rp414,720 BUY NOW INQUIRY NOW
5 2.22.0104.20400 2nd Compression Ring Rp61,344 BUY NOW INQUIRY NOW
6 2.22.0104.21000 Oil Ring Set Rp41,472 BUY NOW INQUIRY NOW
7 2.20.0104.20500 Gudgeon Pin Retainer Rp6,912 BUY NOW INQUIRY NOW
8 2.20.0104.30020 Chain Tensioner Rp504,576 BUY NOW INQUIRY NOW
9 2.20.0104.00110 Cam Chain Guide Rp193,536 BUY NOW INQUIRY NOW
10 2.20.0104.00200 Primary Drive Gear Rp317,952 BUY NOW INQUIRY NOW
11 2.23.0104.00300 Oil Pump Drive Gear Rp20,736 BUY NOW INQUIRY NOW
12 2.20.0104.00400 Lock Washer Rp6,912 BUY NOW INQUIRY NOW
13 2.20.0104.0050R Nut Hex M16x1 Rp16,416 BUY NOW INQUIRY NOW
14 2.20.0104.0060R Gear Retaining Bolt Rp27,648 BUY NOW INQUIRY NOW
15 2.20.0104.00700 Starter Sprocket Rp465,696 BUY NOW INQUIRY NOW
16 2.20.0104.00800 Washer M12 Rp6,912 BUY NOW INQUIRY NOW
17 2.20.0104.00900 Pin Φ2×14 Rp6,912 BUY NOW INQUIRY NOW
18 2.20.0104.01100 Oil Through Spring Rp11,232 BUY NOW INQUIRY NOW
19 2.20.0104.01200 Oil Through Bolt Rp27,648 BUY NOW INQUIRY NOW
20 2.20.0104.0130R Bolt M6x26 Rp16,416 BUY NOW INQUIRY NOW
21 2.20.0104.01400 Washer M6 Rp6,912 BUY NOW INQUIRY NOW
22 2.20.0104.02000 Oil Seal 22×31×5 Rp82,944 BUY NOW INQUIRY NOW
23 2.20.0104.01500 Washer Rp6,912 BUY NOW INQUIRY NOW
24 2.20.0104.01600 Tension Spring Rp6,739 BUY NOW INQUIRY NOW
25 2.22.0104.11600 Driven Gear, Balance Shaft Rp691,200 BUY NOW INQUIRY NOW
26 2.20.0104.11200 Connecting Rod Rp691,200 BUY NOW INQUIRY NOW

Can Shaft Assembly

Hunter Motorcycle
No Part Code Description Retail Price
1 2.20.0105.10000 Camshaft Assembly Rp705,024 BUY NOW INQUIRY NOW
2 2.20.0105.10110 Camshaft Rp877,824 BUY NOW INQUIRY NOW
3 2.20.0105.10210 Camshaft Bush Rp69,120 BUY NOW INQUIRY NOW
4 2.20.0105.10300 Camshaft Bush Dowel Rp6,912 BUY NOW INQUIRY NOW
5 2.20.0105.10500 Thrust Washer Rp13,824 BUY NOW INQUIRY NOW
6 2.99.63.0200000 External Circlip M20 Rp2,592 BUY NOW INQUIRY NOW
7 2.22.0105.20000 Rocker Cover Assembly Rp665,280 BUY NOW INQUIRY NOW
8 2.20.0105.00130 Cam Sprocket Rp248,832 BUY NOW INQUIRY NOW
9 2.20.0105.0020C Bolt M7×13 Rp13,824 BUY NOW INQUIRY NOW
10 2.20.0105.30030 Cam Chain Rp1,595,808 BUY NOW INQUIRY NOW

Balance Shaft

Hunter Motorcycle
No Part Code Description Retail Price
1 2.22.0104.40000 Balance Shaft Rp829,440 BUY NOW INQUIRY NOW
2 2.22.0104.40200 Balance Shaft Gear Rp1,196,640 BUY NOW INQUIRY NOW

Fuel Injection

Hunter Motorcycle
No Part Code Description Retail Price
1 2.24.0118.30000 Injection Nozzle Rp1,715,040 BUY NOW INQUIRY NOW
2 2.22.0118.10000 Manifold Rp532,224 BUY NOW INQUIRY NOW
3 2.22.0118.2001S Left Mount Bracket Rp34,560 BUY NOW INQUIRY NOW
4 N/A BUY NOW INQUIRY NOW
5 2.22.0118.40000 Throttle Body Assy Rp4,253,472 BUY NOW INQUIRY NOW
6 2.22.0118.5000S Right Mount Bracket Rp90,720 BUY NOW INQUIRY NOW
7 1.17.18.0400600 Clamp Rp26,784 BUY NOW INQUIRY NOW
8 2.23.0117.00500 Suction Pipe Rp13,824 BUY NOW INQUIRY NOW
9 2.99.26.060120S Bolt M6X12 Rp62,208 BUY NOW INQUIRY NOW
10 1.01.17.0000100 Hose Clamp Rp40,608 BUY NOW INQUIRY NOW
11 2.40.0101.20500 Intake Joint Rp6,912 BUY NOW INQUIRY NOW
12 1.99.56.0600000 Spring Washer M6 Rp149,472 BUY NOW INQUIRY NOW

Oil Pump Assembly

Hunter Motorcycle
No Part Code Description Retail Price
1 2.22.0106.00000 Complete Oil Pump Assy  Rp638,496 BUY NOW INQUIRY NOW

Clutch Assembly

Hunter Motorcycle
No Part Code Description Retail Price
1 2.20.0107.11000 Outer Clutch Basket Rp1,035,936 BUY NOW INQUIRY NOW
2 2.20.0107.12000 Clutch Plates Set Rp917,568 BUY NOW INQUIRY NOW
3 2.20.0107.00100 Washer Rp6,912 BUY NOW INQUIRY NOW
4 2.20.0107.00200 Circular Nut Rp27,648 BUY NOW INQUIRY NOW
5 2.20.0107.00300 Thrust Washer Rp6,912 BUY NOW INQUIRY NOW
6 2.20.0107.20000 Bearing Rp152,928 BUY NOW INQUIRY NOW

Left Crank Case Cover

Hunter Motorcycle
No Part Code Description Retail Price
1 2.20.0108.10108 Left Crankcase Cover (Blk) Rp731,808 BUY NOW INQUIRY NOW
2 2.20.0108.1020R Retainer Plate Rp17,280 BUY NOW INQUIRY NOW
3 2.99.03.050080R Screw M5×30-ZnD Rp6,912 BUY NOW INQUIRY NOW
4 2.20.0108.1030S Screw M14×1.5 Rp32,832 BUY NOW INQUIRY NOW
5 2.20.0108.1040S Screw M30×1.5 Rp50,112 BUY NOW INQUIRY NOW
6 2.20.0108.10500 O-Ring 13.8×25 Rp13,824 BUY NOW INQUIRY NOW
7 2.20.0108.10600 O-Ring 25.8×3.1 Rp13,824 BUY NOW INQUIRY NOW
8 2.99.03.060200R Screw M6×20-ZnD Rp6,744 BUY NOW INQUIRY NOW
9 2.99.03.050250R Screw M5×30-ZnD Rp6,912 BUY NOW INQUIRY NOW
10 2.20.0108.00100 Left Crankcase Gasket Rp31,104 BUY NOW INQUIRY NOW
11 2.20.0108.0020R Spacer Plate Rp133,056 BUY NOW INQUIRY NOW
12 2.20.0108.00300 Sprocket Setting Plate Rp6,912 BUY NOW INQUIRY NOW
13 2.99.26.060100R Bolt M6×10-ZnD Rp11,232 BUY NOW INQUIRY NOW
14 2.20.0108.0040S Bolt M6×20 Rp13,824 BUY NOW INQUIRY NOW
15 2.20.0112.0020S Bolt M6×50 Rp13,824 BUY NOW INQUIRY NOW
16 2.20.0108.0060S Bolt M6*65 Rp13,824 BUY NOW INQUIRY NOW

Right Crank Case Cover

Hunter Motorcycle
No Part Code Description Retail Price
1 2.23.0112.1010S Right Cover Complete (Blk) Rp2,392,416 BUY NOW INQUIRY NOW
2 2.20.0112.1100S Clutch Lever Rp138,240 BUY NOW INQUIRY NOW
3 2.20.0112.12000 Bearing HK1210 Rp40,608 BUY NOW INQUIRY NOW
4 2.20.0112.13000 Oil Seal 12×18×5 Rp21,600 BUY NOW INQUIRY NOW
5 2.20.0112.10200 Clutch Lifter Pin Rp24,192 BUY NOW INQUIRY NOW
6 2.20.0112.1030S Clutch Cable Bracket Rp38,880 BUY NOW INQUIRY NOW
7 2.20.0112.14000 Oil Dipstick Rp26,784 BUY NOW INQUIRY NOW
8 2.20.0112.14200 O- Ring Φ18×3 Rp13,824 BUY NOW INQUIRY NOW
9 2.20.0112.10600 Spring S Rp13,824 BUY NOW INQUIRY NOW
10 2.20.0112.0010S Bolt M6*40 Rp13,824 BUY NOW INQUIRY NOW
11 2.20.0112.0020S Bolt M6×50 Rp13,824 BUY NOW INQUIRY NOW

Left Rear Crank Case Cover 1

Hunter Motorcycle
No Part Code Description Retail Price
1 2.20.0113.10004 Left Rear Cover I (Black) Rp665,280 BUY NOW INQUIRY NOW
2 2.20.0113.0010S Bolt M6*46 Rp40,608 BUY NOW INQUIRY NOW
3 2.20.0113.0020S Bolt M6X60 Rp40,608 BUY NOW INQUIRY NOW

Left Rear Crank Case Cover 2

Hunter Motorcycle
No Part Code Description Retail Price
1 2.26.0113.1000S Left Rear Cover II Rp1,329,696 BUY NOW INQUIRY NOW
2 2.20.0113.0010S Bolt M6*46 Rp40,608 BUY NOW INQUIRY NOW
3 2.20.0113.0020S Bolt M6X60 Rp40,608 BUY NOW INQUIRY NOW

Starter Motor Assembly

Hunter Motorcycle
No Part Code Description Retail Price
1 2.20.0110.10000 Starting Motor Complete Rp2,658,528 BUY NOW INQUIRY NOW
2 2.20.0110.30000 Starter Motor Chain Rp199,584 BUY NOW INQUIRY NOW
3 2.20.0110.0010S Bolt M6×22 Rp13,824 BUY NOW INQUIRY NOW
4 2.20.0108.0060S Bolt M6*65 Rp16,416 BUY NOW INQUIRY NOW
5 2.25.0110.11000 Starter Motor Cable Rp80,352 BUY NOW INQUIRY NOW
6 2.20.0110.20000 Starting Relay Rp186,624 BUY NOW INQUIRY NOW

Electrical System

Hunter Motorcycle
No Part Code Description Retail Price
1 2.23.0111.11000 Flywheel Rp794,880 BUY NOW INQUIRY NOW
2 2.23.0111.12000 Stator Rp922,752 BUY NOW INQUIRY NOW
3 2.22.0111.13000 Starting Clutch Assy Rp312,768 BUY NOW INQUIRY NOW
4 N/A BUY NOW INQUIRY NOW
5 N/A BUY NOW INQUIRY NOW
6 N/A BUY NOW INQUIRY NOW
7 N/A BUY NOW INQUIRY NOW
8 N/A BUY NOW INQUIRY NOW
9 N/A BUY NOW INQUIRY NOW
10 2.99.03.080160R Screw M8*16-ZnD Rp13,824 BUY NOW INQUIRY NOW
11 2.29.0111.15000 Sensor Assembly Rp133,056 BUY NOW INQUIRY NOW
12 2.23.0111.50000 High Damping Wire Rp878,688 BUY NOW INQUIRY NOW
13 2.23.0111.40000 Rectifier Rp978,048 BUY NOW INQUIRY NOW
14 2.22.0118.00400 Ignition coil Rp1,036,800 BUY NOW INQUIRY NOW

Transmission Assembly

Hunter Motorcycle
No Part Code Description Retail Price
1 2.20.0114.10000 Mainshaft Assembly Rp1,595,808 BUY NOW INQUIRY NOW
2 2.20.0114.20030 Countershaft Assembly Rp1,613,088 BUY NOW INQUIRY NOW
3 2.25.0114.30000 Gearshift Spindle Assy Rp239,328 BUY NOW INQUIRY NOW
4 2.20.0114.50000 Gearshift Stopper Assy Rp33,696 BUY NOW INQUIRY NOW
5 2.20.0114.50100 Gearshift Stopper Spring Rp13,824 BUY NOW INQUIRY NOW
6 2.20.0114.50200 Washer M6 Rp6,912 BUY NOW INQUIRY NOW
7 2.20.0114.5030R Screw M6×12 Rp13,824 BUY NOW INQUIRY NOW
8 2.20.0114.00100 Left Gearshift Fork Rp155,520 BUY NOW INQUIRY NOW
9 2.20.0114.00200 Center Gearshift Fork Rp155,520 BUY NOW INQUIRY NOW
10 2.20.0114.00300 Right Gearshift Fork Rp155,520 BUY NOW INQUIRY NOW
11 2.20.0114.00400 Gearshift Fork Shaft  Rp41,472 BUY NOW INQUIRY NOW
12 2.20.0114.00500 Drum Retainer Plate Rp107,136 BUY NOW INQUIRY NOW
13 2.20.0114.00600 Gearshift Drum Pin Rp1,728 BUY NOW INQUIRY NOW
14 2.20.0114.0070R Screw M6×20 Rp13,824 BUY NOW INQUIRY NOW
15 2.20.0114.60010 Gearshift Drum Rp398,304 BUY NOW INQUIRY NOW

Water Pump

Hunter Motorcycle
No Part Code Description Retail Price
1 2.23.0116.00217 Water Pump Housing Cover Rp3,456 BUY NOW INQUIRY NOW
2 2.23.0116.0120S Inlet Hose Connector Rp93,312 BUY NOW INQUIRY NOW
3 2.23.0116.00610 Housing Cover O-Ring Rp20,736 BUY NOW INQUIRY NOW
4 2.23.0112.11000 Joint Gasket Rp8,640 BUY NOW INQUIRY NOW
5 2.23.0116.00402 Impella Rp40,608 BUY NOW INQUIRY NOW
6 2.23.0116.20000 Water Seal B Rp107,136 BUY NOW INQUIRY NOW
7 2.23.0116.10000 Water Seal A Rp107,136 BUY NOW INQUIRY NOW
8 2.23.0116.30000 Oil Seal 21x10x5 Rp20,736 BUY NOW INQUIRY NOW
9 2.23.0116.00300 Water Pump Shaft Rp40,608 BUY NOW INQUIRY NOW
10 2.99.70.0600000 Bearing 6000 Rp56,160 BUY NOW INQUIRY NOW
11 2.99.70.0620000 Bearing 6200 Rp80,352 BUY NOW INQUIRY NOW
12 2.99.63.0800000 Retaining Ring M8 Rp3,456 BUY NOW INQUIRY NOW
13 2.23.0112.1090R Outlet Hose Connector Rp69,120 BUY NOW INQUIRY NOW
14 2.99.06.060160S Bolt M6*16 Rp13,824 BUY NOW INQUIRY NOW
15 2.99.26.060120S Bolt M6X12 Rp20,736 BUY NOW INQUIRY NOW
16 2.20.0108.0040S Bolt M6x20 Rp13,824 BUY NOW INQUIRY NOW
17 2.23.0112.1010S Right Cover Complete (Blk) Rp1,823,040 BUY NOW INQUIRY NOW